
SPARE PARTS LIST
PAGE 1

MODEL NO. SR2300

ITEM PART NO. DESCRIPTION QTY NOTE
001 251644-1 Hatlapú peremes csavar M8x20 5   1
002 224275-9 Külso illesztoperem 40 SR2100/   1
003 224360-8 INNER FLANGE 40   1
004 285821-3 Golyóscsapágy-gyuru 22-41 SR23   1
005 321402-0 Tengely SR2300   1
006 254032-1 Ék 5 2404/5800BR/SR2300   1
007 211256-2 Golyóscsapágy 6203LLB 211256-2   1
008 257084-1 Gyuru 17 SR2300/2600   1
009 257920-1 TOOTH RING GT-48   1
010 164883-3 Mozgatható védoburkolat SR2300   1
011 231838-4 TENSION SPRING  4  new   1
012 911231-5 Trapézfeju csavar M5x20 911231   4
013 315380-4 Csapágyház SR2300   1
014 221698-2 Fogaskerék 50 SR2300   1
015 961057-5 Seeger-gyuru S-17 961057-5   1
016 212052-1 Tugörgos csapágy 1010 8035NB/H   1
017 251644-1 Hatlapú peremes csavar M8x20 5   1
018 341794-1 Hasítókés SR2300   1
019 154367-9 Furészlap-ház, komplett SR2300   1

INC. 22
020 213412-0 O-gyuru 29 SR2300   1
021 341736-5 Alátét 25 SR2300   1
022 213459-4 O-gyuru 32 SR23, HK18, HR22/35   1
023 211106-1 Golyóscsapágy 6201LLB 211106-1   1
024 213102-5 Tömítés 12 213102-5   1
025 163113-9 Tengelyrögzíto kar SR2300   1
026 241513-4 FAN  92   1
027 514858-6 Forgórész 220V SR2100/2300   1 220V

INC. 23,24,26,29,30
028 911280-2 Csavar   2
029 681625-5 Szigetelo alátét 681625-5*   1
030 211033-2 Golyóscsapágy 608LB 211033-2   1
031 524538-6 Állórész 220V SR2100, SR2300,   1 220V
032 411914-2 #Fogantyúburkolat SR2100   1
033 911133-5 Trapézfeju csavar M4x18 911133   2
034 687001-1 Kábel-feszültségmentesíto 6870   1
035 665516-8 POWER SUPPLY CORD 1.00-2-2.5   1
036 682505-8 Kábelvédo 10-90*   1
037 645105-5 Zajszuro kondenzátor 645105-5*   1 220/240V
038 651023-7 Kapcsoló HPAH2-2S SR2100/2300   1
039 854485-0 NAME PLATE SR2300   1
040 953106-2 Csapszegecs 0-5 953106-2   2
041 911273-9 Trapézfeju csavar M5x50 911273   3
042 911148-2 Trapézfeju csavar M4x25 911148   4
043 156828-5 Motorház SR2100/2300, … nélkül   1
044 263014-2 Gumi csapszeg 4 263014-2   1
045 251919-8 Négylapú fejescsavar M6x20 410   1
046 343809-0 Nyomólap SR1800/2300   1
047 251919-8 Négylapú fejescsavar M6x20 410   1
048 343860-0 Mélységbeállító skála SR2300   1
049 164865-5 Könyökös nyomólap SR2300, új   1
050 941151-9 Lapos Alátét 6 941151-9*   1
051 252624-0 Szárnyas anya M6 252624-0*   1
052 181048-2 Szénkefe, CB-155, önkioldó*   1
053 643650-4 Szénkefetartó-sapka 6,5-13,5 (   2
054 341795-9 Elülso védolemez SR2300   1
055 911106-8 Trapézfeju csavar M4x8 911106-   2
056 251918-0 Négylapú fejescsavar M8x24 SR2   1
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057 941201-0 Lapos Alátét 8 941201-0*   1
058 941201-0 Lapos Alátét 8 941201-0*   1
059 341416-3 Szorító kar SR2300   1
060 931402-8 Hatlapú anya M8 931402-8*   1
061 341415-5 Lap a szoírtó karhoz SR2300*   1
062 911106-8 Trapézfeju csavar M4x8 911106-   1
063 251227-7 Süllyesztett feju csavar M6x22   1
064 262502-6 Gumi hüvely 6 5800BR/5600BR/SR   1
065 168183-3 Alaplemez SR2300   1
066 251858-2 Szárnyas csavar M6x15 SR2300/S   1
067 231316-4 Nyomórugó 7 231316-4*   1
068 253819-8 Lapos Alátét 6 SR2300   1
069 252624-0 Szárnyas anya M6 252624-0*   1
400 A-80678 T.C.T. SAW BLADE 235X20T   1 AEPD-007/97
401 164021-7 GUIDE RULE   1
402 782212-4 SOCKET WRENCH   13   1
403 273466-9 GRIP 37   1
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